
F89832A5 F89838A5

Instruction Manual Z42057A8

BATTERY POWERED ROTOLIFT W/ POWERDRIVE
F89838A2, F89837A1, F89832A5, F89831A4

Last Updated: 09/2019

© Valley Craft, Inc. All rights reserved



2

BATTERY POWERED ROTOLIFT W/ POWERDRIVE

Previously Updated: 08/15
Last Updated: 09/19



3

BATTERY POWERED ROTOLIFT W/ POWERDRIVE



4

BATTERY POWERED ROTOLIFT W/ POWERDRIVE



5

BATTERY POWERED ROTOLIFT W/ POWERDRIVE



6

BATTERY POWERED ROTOLIFT W/ POWERDRIVE



7

BATTERY POWERED ROTOLIFT W/ POWERDRIVE



8

BATTERY POWERED ROTOLIFT W/ POWERDRIVE



9

BATTERY POWERED ROTOLIFT W/ POWERDRIVE



10

BATTERY POWERED ROTOLIFT W/ POWERDRIVE



11

BATTERY POWERED ROTOLIFT W/ POWERDRIVE



12

BATTERY POWERED ROTOLIFT W/ POWERDRIVE



10

1

4

14

45

19
3

2

16

46

13

18

6
15

17
12

9

11

7

8

5

MODEL SHOWN
IS F89832A5

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 F68017A9 SL WLDMT-78/CW POWER DRIVE 1
2 F58249A3 WGT FRONT 1
3 F58250A2 WGT 0.5"X9"X11" (stk) 20
4 F51058 TOP-CRTL BOX/PL PD 1
5 F58422A4 RD-.63/AXLE TILLER (KANBAN) 1
6 F68094A7 CVR CNTR WLDMT/POWER DRIVE 1
7 F68097A4 PIVOT WLDMT/POWER DRIVE 1
8 F68098A3 TILLER WLDMT/POWER DRIVE 1
9 Z20817A6 LIGHT-INDICATOR LED GRN 24V 1
10 Z20823A0 TILLER HEAD/PD 1
11 Z20825A8 SPRING-GAS/120LBS 1
12 Z20836A7 GAUGE-BATTERY DISCHARGE 1
13 F64367A4 BACK PL ASSY 1
14 Z20753A0 CYL ASSY-78 SAE 1
15 Z30415A5 HDL PCKT PULL PLST 3.25X1.41 1
16 F63812A1 PLUG ASSY-125V 1
17 Z11560A5 GROMMET-PLUG 2-1/2 1
18 Z30443A1 WHL-5 x 2 PAL 2
19 Z20827A6 WHL ASSY-12/PD 1
45 F69299A4 FRT SECT ASSEMBLY/ROTOLIFT 1
46 Z11687A2 AXLE BOLT 1/2-13 X 3-3/8 2
47 F57496 CHAIN SPACER 1
48 Z11690A5 S-SHC 1/4-20X1-1/2 GR8 4
49 Z20899A4 CONTROLLER/PD CURTIS 1229 1
50 Z10382A6 NUT-HEX KEPS #8-32 ZP 2
51 Z10572A2 S-RHM # 8-32X1-1/4 2
52 90386A101 SFHHS-M6-1X16MM (LEAN-TEC) 4

13

BATTERY POWERED ROTOLIFT W/ POWERDRIVE



4 73

1

8

2

59

6

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 F64056A3 GUIDE RLR-BRG ASSY 4
2 F64335A6 BACK PL WLDMT 1
3 Z10008A0 BUSH-MACH 6H 3/4x18GAx1-1/4 OD 4
4 Z10042A8 WASHER-5/16 FNDR X 1-1/4 OD 8
5 Z10461A0 NUT-HEX JAM 3/4-16 4
6 Z10539A9 S-BHSC 5/16-18x3/4 4
7 Z10594A0 WASHER-3/4 LOCK MD 4
8 Z30700A8 BALL TRANSFER-STUD MNT 1/4-20 4
9 Z51355A9 GUIDE BOLT-3/4-16 1.00X1.14 4

14

BATTERY POWERED ROTOLIFT W/ POWERDRIVE



7

9

12

8

1

28

12

20

37

24

27

16

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 F58408A6 SHT-14G/FUSE JUMPER -
2 Z20832A1 PP-BASE/24V -
3 F58423A3 SHT-.25/PUMP MNT -
4 F58424A2 FLAT-.25X4.00/PLATE MNT -
5 Z00172A5 BATTERY-12V 80AH SEALED LEAD -
6 Z20815A8 HORN-24V -
7 Z20819A4 CONTROLLER/PD -
8 Z20820A3 FUSE-HLDR ANL -
9 Z00546A4 CHRGR-BATTERY 12/24 120VAC -
10 Z84897A3 FTG STR 2700-4-4-LN -
11 Z00120A4 PLUG-FLGD INLET 125V -
12 Z20839A4 FUSE-ANL -
13 F51080 SHT-14G/BTRY BX PL PD -

15

BATTERY POWERED ROTOLIFT W/ POWERDRIVE



10

2

15

24

3

21

4 17

8

16

7

5
9

14

20

6

1

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 F52650A9 SPROCKET-LARGE 1
2 F62629A6 FRT SECT WLDMT/ROTO 1
3 Z20656A6 MOTOR-HYD/SAE 1
4 F30214A4 CHAIN-RS 50/46" (PURCH) 1
5 Z10627A7 ZERK-GREASE .188 DRIVE 2
6 Z30420A8 BRG-TAPER ROLL 1"BOR 1
7 F52527A0 NUT-LOCK 1-14/DT (KANBAN) 1
8 Z10132A9 S-HHC 3/8-16X1 4
9 Z30400A2 SPROCKET-SM W/SHS 1
10 F62980A9 RATCHET ASSY-2.0X53.00 7000 2
14 F57401 BTM SPROCKET GUARD/ROTOLIFT 1
15 F57402 TOP SPROCKET GUARD/ROTOLIFT 1
16 F69298A3 BACK SECTION WLDMT/ROTO-LIFT 1
17 Z10620A4 S-HHC 1/2-13X2 GR 5 2
18 Z10331A8 WASHER-1/2 FLAT SAE 2
19 Z10048A2 NUT-NYL NE 1/2-13 2
20 Z20891A6 2
21 F57403 MOTOR MOUNT PLATE 1
22 Z10640A3 S-HHC 1/2-13X1-1/4 GR 5 4
23 Z10216A8 WASHER-1/2 LOCK MD 4
24 F57491 SPACER PLATE-1/2X  8-1/2RD 1

16

BATTERY POWERED ROTOLIFT W/ POWERDRIVE



17



18

BATTERY POWERED ROTOLIFT W/ POWERDRIVE



NOTE: SEE VALLEY CRAFT DOCUMENT
Z20901A6 (ELECTRICAL SCHEMATIC)

19

BATTERY POWERED ROTOLIFT W/ POWERDRIVE






	Cover
	Drawing View17
	Drawing View18

	Notice
	Contents
	Safety 1
	Safety 2
	MSDS
	Description
	Operating
	Maintenance
	CHARGING BATTERY
	Troubleshooting
	Replacement
	F89832A5
	Drawing View19
	Drawing View21

	BACKPLATE ASSY
	Drawing View12
	Drawing View13

	CONTROL BOX ASSY
	Drawing View23
	Drawing View26

	FRONT SECTION
	Drawing View16

	HYDRAULIC POWER UNIT
	HYD SCHEMATIC
	ELEC DIAGRAM
	Warranty
	BACK

